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Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04
FCCID: 2ASC7TAB702

1. Bandwidth
1.1 Test Result

1.1.1 OBW

TX Frequency 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) ANT Result Limit Verdict
5180 1 19.058 / Pass
802.11a SISO 5200 1 19.319 / Pass
5240 1 19.046 / Pass
5180 1 19.817 / Pass
?%3; SISO 5200 1 19.935 / Pass
5240 1 19.997 / Pass
802.11n SISO 5190 1 38.269 / Pass
(HT40) 5230 1 38.449 / Pass
8021130 5180 1 20.098 / Pass
(VHT20) SISO 5200 1 20.262 / Pass
5240 1 20.466 / Pass
802.11ac SISO 5190 1 38.007 / Pass
(VHT40) 5230 1 38.138 / Pass

1.1.2 26dB BW
X Frequenc 26dB Bandwidth (MHz) .

Mode Type (MHz) Y ANT Result Limit Verdict
5180 1 24362 / Pass
802.11a SISO 5200 1 25.044 / Pass
5240 1 24 653 / Pass
5180 1 24.723 / Pass
?&%g;‘ SISO 5200 1 26.495 / Pass
5240 1 25 534 / Pass
802.11n SISO 5190 1 47 476 / Pass
(HT40) 5230 1 48.328 / Pass
8021130 5180 1 25345 / Pass
(VHT20) SISO 5200 1 25 459 / Pass
5240 1 25712 / Pass
802.11ac SISO 5190 1 46.674 / Pass
(VHT40) 5230 1 46.615 / Pass
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Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

1.2 Test Graph
1.2.1 OBW

Test Report No.: CTL2404222135-WF04
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Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF04

802.11a_HCH_5240MHz_Ant1_NTNV

Frequency (MHz)

20 Ant: Ant1
CENT: 5240 MHz
S%an: 40 MHz
RBW: 620 kHz
10 4 VBW. 2 MHz
Detector: Peak
TracaT{ps. MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
A Sweep: Confinue
¥
_10 < 3 +
99% OBW=19.246 MHz
ker:
— =20 A 1. 5230.274 MHz
£ -7.57 dBm
fusl 2. 5?24333%0 MHz
- 7. m
S a0 1
(1]
3
— 40
-50 4
-60
_?D -
— Trace
-80 T T T
5220.0 5260.0
Frequency (MHz)
802.11n(HT20) LCH 5180MHz_Ant1 NTNV
20 Ant: Ant1
CENT: 5180 MHz
Span: 40 MHz
RBW: 620 kHz
10 4 VBW. 2 MHz
Detector: Paak
TracaTivas. MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
] Sweep: Continue
_10 4
99% OBW=19.817 MHz
ker:
—_ =20 1. 5170.083 MHz
B -5.67 dBm
fusl 2. 5189.900 MHz
S -6.23 dBm
= =a0
(1]
3
— 40
-50 4
60
_?D -
— Trace
-80 T T T
5160.0 5200.0

Page 4/ 34




Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702

802.11n(HT20) MCH_5200MHz_Ant1_NTNV
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Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702
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Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702

802.11ac(VHT20) LCH_5180MHz_Ant1_NTNV
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Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

Test Report No.: CTL2404222135-WF04
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20 Ant: Ant1
CENT: 5240 MHz
S%an: 40 MHz
RBW: 620 kHz
10 4 VBW. 2 MHz
Detector: Peak
TracaTgps. MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Confinue
_10 < 3 + L +
99% OBW=20.466 MHz
Maker:
— ~20 1 1.5230.134 MHz
£ -7.44 dBm
fusl 2. 5250 600 MHz
S ~7.63 dBm
==l 1
1]
3
— 40
-50 4
-60 4
_?D -
— Trace
-80 T T T T
5220.0 5260.0
Frequency (MHz)
802.11ac(VHT40) LCH_5190MHz_Ant1_NTNV
20 Ant: Ant1
CENT: 5190 MHz
S%an: 80 MHz
RBW: 1.2 MHz
10 4 4 VBW: 4 MHz
"W“'N‘"ﬁ/vh Detector: Peak
r TracaType: MAX Hold
WW y Swsapl‘()ounl: 1001
0 L SweepTime: 1 ms
Sweep: Confinue
_10 <
99% OBW=38.007 MHz
ker:
. =201 1.5171.084 MHz
£ 0.48 dBm
fusl 2.5209.091 MHz
- 1.68 dBm
= =30
(1]
3
— 40
-50 4
-60
_?D -
— Trace
-80 T T T T
5150.0 5230.0
Frequency (MHz)

Page 8/ 34




Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702

802.11ac(VHT40) HCH_5230MHz_Ant1_NTNV
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Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

1.2.2 26dB BW

Test Report No.: CTL2404222135-WF04
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Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702

802.11a_HCH_5240MHz_Ant1_NTNV
= | Ant: Ant1
gENT:ﬁEI}Qﬁ;OHMHZ
an: z
10 | ! SB\?VV ggg :‘(:z
2 | Detactor: Paak
t 1 TracaT{ps. MAX Hold
SweepPoint: 1001
04 I \."‘NM | SweepTime: 1.47 ms
Sweep: Confinue
_10 <
-QGEB BW:24 653MHz
er:
— =20 1 4 1. 5227 689 MHz
£ -23.14 dBm
fusl 2. 323355685?3 MHz
Z 34 3.5252.342 MHz
T -23.14 dBm
>
L
40 MM"
=50 4 ! ! | 1
=70 4 {
=80 1 — Trace
5210.0 5270.0
Frequency (MHz)
802.11n(HT20) LCH 5180MHz_Ant1 NTNV
20 Ant: Ant1
gENT:ﬁ? EQOHMHZ
an: z
0] o e
Detactor: Paak
TracaT{ps. MAX Hold
SweepPoint: 1001
0 | ¥ SweepTime: 1.47 ms
Sweep: Confinue
_10 <
-26dB BW:24. 723MHz
ker:
. =201 “J/ ; 1.5167.776 MHz
£ -22.86 dBm
fas) 2. 211?436?5?3 MHz
Z 304 ! | ! 3.5192.499 MHz
T -22 86 dBm
>
L
-40 4
"
-50 -
60
_?D -
80 — Trace
5150.0 5210.0
Frequency (MHz)

Page 11/ 34



Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

Test Report No.:

CTL2404222135-WF04
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Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

Test Report No.:

CTL2404222135-WF04
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Annex for 5G Wi-Fi BAND 1

FCCID: 2ASC7TAB702

Test Report No.:

CTL2404222135-WF04

802.11ac(VHT20) LCH_5180MHz_Ant1_NTNV
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FCCID: 2ASC7TAB702

802.11ac(VHT20) HCH_5240MHz_Ant1_NTNV
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FCCID: 2ASC7TAB702
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Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power

> Frequenc Maximum Average Conducted Output Power (dBm) .

Mode Type (MHz) Y ANTA Limit Verdict
5180 14.08 <=23.98 Pass
802.11a SISO 5200 13.50 <=23.98 Pass
5240 12.98 <=23.98 Pass
5180 13.59 <=23.98 Pass

802.11n —
(HT20) SISO 5200 13.31 <=23.98 Pass
5240 12.83 <=23.98 Pass
802.11n SISO 5190 12.80 <=23.98 Pass
(HT40) 5230 12.39 <=23.98 Pass
802.11ac 5180 13.62 <=23.98 Pass
(VHT20) SISO 5200 13.13 <=23.98 Pass
5240 12.52 <=23.98 Pass
802.11ac SISO 5190 14.47 <=23.98 Pass
(VHT40) 5230 13.72 <=23.98 Pass
Note1: Antenna Gain: Ant1: 1.25dBi;
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Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04
FCCID: 2ASC7TAB702

2.2 Test Graph

2.2.1 Power
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FCCID: 2ASC7TAB702

Test Report No.:

CTL2404222135-WF04
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FCCID: 2ASC7TAB702
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Test Report No.:
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FCCID: 2ASC7TAB702

3. Maximum Power Spectral Density

3.1 Test Result

3.1.1 PSD

> Frequenc Maximum PSD (dBm/MHz) .

Mode Type (MHz) Y ANT1 Limit Verdict
5180 255 <=11 Pass
802.11a SISO 5200 214 <=11 Pass
5240 1.61 <=11 Pass
5180 1.91 <=11 Pass
?&%g;‘ SISO 5200 1.68 <=11 Pass
5240 1.18 <=11 Pass
802.11n SIS0 5190 216 <=11 Pass
(HT40) 5230 2.45 <=11 Pass
5180 1.98 <=11 Pass
?\%};g;’ SISO 5200 156 <=11 Pass
5240 1.03 <=11 Pass
802.11ac SIS0 5190 20.10 <=11 Pass
(VHT40) 5230 20.80 <=11 Pass

Note1: Antenna Gain: Ant1: 1.25dBi;
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3.2 Test Graph
3.2.1 PSD
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FCCID: 2ASC7TAB702

Test Report No.:

CTL2404222135-WF04
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4. Frequency Stability
4.1 Test Result

4.1.1 Ant1
Ant1
TX Frequenc Temperature Voltage Measured Frequenc Limit .
Mode Tvoe | (M) o) VAG) MY (MHz) Verdict
102 5179.983 5150 to 5250 Pass
20 120 5179.983 5150 to 5250 Pass
138 5179.983 5150 to 5250 Pass
-30 120 5179.983 5150 to 5250 Pass
-20 120 5179.983 5150 to 5250 Pass
5180 -10 120 5179.983 5150 to 5250 Pass
0 120 5179.983 5150 to 5250 Pass
10 120 5179.983 5150 to 5250 Pass
30 120 5179.983 5150 to 5250 Pass
40 120 5179.983 5150 to 5250 Pass
50 120 5179.983 5150 to 5250 Pass
102 5199.984 5150 to 5250 Pass
20 120 5199.984 5150 to 5250 Pass
138 5199.984 5150 to 5250 Pass
-30 120 5199.984 5150 to 5250 Pass
-20 120 5199.984 5150 to 5250 Pass
5200 -10 120 5199.985 5150 to 5250 Pass
0 120 5199.984 5150 to 5250 Pass
10 120 5199.985 5150 to 5250 Pass
30 120 5199.985 5150 to 5250 Pass
40 120 5199.984 5150 to 5250 Pass
50 120 5199.985 5150 to 5250 Pass
102 5239.985 5150 to 5250 Pass
Carrier Wave SISO 20 120 5239.985 5150 to 5250 Pass
138 5239.985 5150 to 5250 Pass
-30 120 5239.984 5150 to 5250 Pass
-20 120 5239.985 5150 to 5250 Pass
5240 -10 120 5239.985 5150 to 5250 Pass
0 120 5239.985 5150 to 5250 Pass
10 120 5239.985 5150 to 5250 Pass
30 120 5239.985 5150 to 5250 Pass
40 120 5239.985 5150 to 5250 Pass
50 120 5239.985 5150 to 5250 Pass
102 5189.986 5150 to 5250 Pass
20 120 5189.986 5150 to 5250 Pass
138 5189.986 5150 to 5250 Pass
-30 120 5189.986 5150 to 5250 Pass
-20 120 5189.986 5150 to 5250 Pass
5190 -10 120 5189.986 5150 to 5250 Pass
0 120 5189.986 5150 to 5250 Pass
10 120 5189.986 5150 to 5250 Pass
30 120 5189.986 5150 to 5250 Pass
40 120 5189.987 5150 to 5250 Pass
50 120 5189.986 5150 to 5250 Pass
102 5229.986 5150 to 5250 Pass
5230 20 120 5229.987 5150 to 5250 Pass
138 5229.987 5150 to 5250 Pass

Page 33/ 34



Annex for 5G Wi-Fi BAND 1 Test Report No.: CTL2404222135-WF04

FCCID: 2ASC7TAB702

-30 120 5229.987 5150 to 5250 Pass
-20 120 5229.987 5150 to 5250 Pass
-10 120 5229.987 5150 to 5250 Pass

0 120 5229.987 5150 to 5250 Pass
10 120 5229.987 5150 to 5250 Pass
30 120 5229.987 5150 to 5250 Pass
40 120 5229.987 5150 to 5250 Pass
50 120 5229.987 5150 to 5250 Pass
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